N RSBU ‘ Nelson Regional
Sewerage Business Unit

Wastewater Activity Management Plan
2024 - 2034

Mahere Waipara
2024 - 2034

Nelson City Council '\tasman

te kaunihera o whakatu district council

a1

te ta| o Aorere



NRSBU |

Nelson Regional
Sewerage Business Unit

Document Control

Title: NRSBU Wastewater Activity Management Plan 2024-2034

Approval

Date Version | Description Prepared by: Reviewed by: Authorised by:
25/08/2023 Yl Draft for NRSBU Joint NRSBU

Committee Meeting
13/11/2023 V2 Final for Joint Committee NRSBU Brad Nixon Nathan Clarke

Cover Photo:

Bell Island Wastewater Treatment Plant

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034

Rev 2
1080325921-753
[...]
however the generator size is insufficient to also run the overflow screen and discharge pump. The
pump station is located near the coast on low lying land and a recently constructed bund protects
the station from storm surges and high tides. The site is however at risk from ongoing sea level rise.

Condition: From visual inspections the pump station is in good condition.

Figure 7-7: Phdtograph of Songer Street Pump Station site

7.5.2 Issues and options

Songer Street Pump Station receives flows from the NCC network and injects into the Saxton Road to
Bell Island WWTP rising main. The current contracted flows are greater than the duty pump capacity
but less than the storm capacity (Figure 7-8). Some growth is expected in this catchment and the
pumps may need to be upgraded.

A detailed condition assessment has not been undertaken, however from visual assessments the
pump station appears to be in an acceptable condition. To improve the maintainability of this pump
station NRSBU intends to rehabilitate the out of service 300 mm OD PE line to the Airport pump
station to provide two rising mains from Songer Street pump station.

There is a small volume (50m?3) of emergency storage at this pump station. More emergency storage
could be achieved by retrofitting the existing site with additional storage capacity. Backup power
generation for the storm pumps has been installed, however it is insufficient to operate the new
overflow screen and overflow discharge pump at the same time as the site’s storm pumps.

The pump station is located on low lying land, which is susceptible to coastal inundation. NRSBU has
constructed an interim bund to protect against storm surges and the pump station has not been
damaged by recent storms; however, as the frequency and severity of these storms is likely to
increase, further works will be required to seal the pump station and protect it from future sea level
rise.

The location and longevity of Songer Street Pump Station needs to be assessed regarding sea level
rise, including consideration of managed retreat.

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034
Rev 2

1080325921-753

Page 49 of 108



N RSBU | Nelson Regional
Sewerage Business Unit

30 e
300 @-==="""""
< 250
2
S 200
w
150

100

50

2021 2026 2031 2036 2041 2046 2051
Year

= =@ == Flow projections from NCC received July 2021 (interim, still awaiting final figures)
®  Observed peak 0.5 hr inflow from NCC catchment (2021,2022,2023)

Figure 7-8: Estimated maximum half hourly average flow rate to Songer Street Pump Station (placeholder
values only until NCC provides updated flows)

7.5.3 Preferred future state

To achieve NRSBU’s long term strategic goals and level of service targets, the following work is
programmed at Songer Street Pump Station:

e Emergency generation to operate the overflow screen (from 2023/24)
e Secondary discharge route to Airport PS (from 2025/26)

°

e Inter-pump station automation system.

e Security/ Health & Safety fencing.
7.6 Airport Pump Station

7.6.1 Description

The Airport Pump Station receives flows from NCC (Tahunanui catchment) and injects into the
Saxton Road to Bell Island rising main.

Pump capacity: The pump station consists of two duty pumps with a combined pump capacity of
183 L/s and one storm pump with a capacity of 410 L/s.

Overflows: There has been one small overflow at this pump station within the last two years (2021
to 2023) due to operational errors on the rising main system.

Ill

NRSBU has a resource consent (RM 165114) for this pump station, which allows “aberrationa
discharges to the estuary. This consent has a number of specific requirements with which NRSBU is
compliant.

A pump action screen was installed on the overflow at the pump station in 2022. Overflow discharge
from this screen flows into the Waimea Inlet via gravity.

Resilience: There is no emergency storage at this pump station. Emergency power generation is
currently available to operate the storm pump at reduced speed. The pump station is located near
the coast on low lying land but has not flooded or been damaged in recent storms.

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034
Rev 2

1080325921-753

Page 50 of 108



N RSBU | Nelson Regional
Sewerage Business Unit

Condition: From visual inspections the pump station is in a good condition. The upstream pipework
was inspected and replaced in 2023.

Figure 7-9: Aerial photograph of Airport Pump Station site

7.6.2 Issues and options

The Airport Pump Station only has one storm pump, but the projected future flows are less than the
current storm pump capacity, this presents a resilience issue and the AMP includes replacement of
one duty pump with a new storm pump

A detailed condition assessment of the pump station has not been undertaken however from visual
assessments the pump station is in a good condition.

There is no emergency storage at this pump station, however there is potential storage
infrastructure on the site in the form of an old digester and clarifier (currently owned by NCC).
NRSBU plans to acquire this infrastructure and convert it into a storage facility that is easily usable
by NRSBU.

An emergency power generator is installed at the pump station, however the site’s power
infrastructure is not capable of conveying the full load from the generator. Future works include
upgrading the power distribution to enable this.

The accessway to the pump station is located on low lying land, which is susceptible to coastal
erosion. In the August 2022 storm event further damage occurred to the embankment beside the
access road. Emergency works were undertaken to repair some these areas and protect against
further erosion. It is anticipated that with sea level rise, further works will be required to seal the
pump station, improve flood resilience and protect the site access road.

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034
Rev 2

1080325921-753

Page 51 of 108



N RSBU | Nelson Regional
Sewerage Business Unit

______

Flow (L/s)

2021 2026 2031 2036 2041 2046 2051
Year

= =@ == Flow projections from NCC received July 2021 (interim, still awaiting final figures)
®  Observed peak 0.5 hr inflow from NCC catchment (2021,2022,2023)

Figure 7-10: Estimated maximum half hourly average flow rate to Airport Pump Station (placeholder values
only until NCC provides updated flows)

7.6.3 Preferred future state

To achieve NRSBU'’s long term strategic goals and level of service targets, the following work is
programmed at Airport Pump Station:

e Changes to infrastructure to enable emergency power generation to run the pumps at full
capacity (2023/24).

e N+1 redundancy for critical mechanical equipment (from 2023/24).

e Inter-pump station automation system.

e Security fencing.

e Rehabilitation of original rising main to Monaco (2026/2027)
8 Wastewater treatment and disposal

8.1 Overview

In general terms, the wastewater treatment process at the Bell Island plant consists of the following
(refer also to Figure 8-3):

o Flow enters the WWTP though inlet screens and a grit chamber. Flow in excess of the capacity of
the screens is bypassed directly to one facultative pond;

- Solids from both the screens and grit chamber are sent for disposal at York Valley
landfill.

e Flow in excess of the grit chamber capacity is bypassed directly to one facultative pond;

e After the grit chamber, flow in excess of the capacity of the primary clarifier is bypassed directly
to the facultative ponds.

o All flow which passes through the grit chamber and any subsequent processes is split between
the three facultative ponds in parallel;

e After the primary clarifier, flow is directed to the Activated Sludge (AS) treatment stream. The AS
treatment stream comprises of:

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034
Rev 2

1080325921-753

Page 52 of 108



N RSBU | Nelson Regional
Sewerage Business Unit
- an activated sludge aeration basin and;

- a secondary clarifier.

A bypass line is provided to the facultative ponds after the primary clarifier to convey flow in
excess of the capacity of the activated sludge aeration basin;

Flow exiting the facultative ponds passes through two maturation ponds in series, then on to the
outfall discharge which operates during the first three hours of the outgoing tide (with a
proportion discharged to land when conditions allow);

Sludge from the primary clarifier is discharged directly to the sludge holding tank;

Activated sludge from the secondary clarifier is split into Return Activated Sludge (RAS), returned
to the aeration basin, and Waste Activated Sludge (WAS);

WAS is thickened by the DAF system and combined with the primary sludge in the sludge holding
tank;

Sludge is fed from the holding tank to the ATADs (Autothermal Thermophilic Aerobic Digesters)
and then into the biosolids storage tank at Bell Island; and

The biosolids are then pumped to storage tanks at Moturoa/Rabbit Island for subsequent
disposal by application to land composed of forestry blocks.

.‘m'iffi’

Figure 8-1: Bell Island WWTP (2022)

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034
Rev 2

1080325921-753

Page 53 of 108



N RSBU | Nelson Regional
Sewerage Business Unit

Bell Island WWTP Infrastructure
(1) Inlet Screen

(2) Primary Clarifier

(3) Activated Sludge Basin

(4) Secondary Clanfier

(5) ATAD Solids Handiing Facility
(8) Outfall Pipeline

(7) OQutfall Structure (i.e. Diffuser)
{8) Land Application Area

F1, F2, F3, M1, M5 Oxidation Ponds

Best Isfana

Figure 8-2: Main components of the WWTP (from Bell Island WWTP Application and AEE 2017)

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034
Rev 2

1080325921-753

Page 54 of 108



Nelson Regional
Sewerage Business Unit

NRSBU |

Flaw: | 1506 iz Flow: | B00 lis Flow. 1530 lis Flow: 300 Vs
COD: | 35 000kg/day COD: 35, 000kgiday oo |55 (ndRadiar COD:  19,868kgiday
T5S: | 7.150kg/day TES: | 11,000kg/day TSS: | 11,000kgday TS5 8A4TTkgday Flow: [435 U=
~ Y Agration Flow: 800 s
Influent Spiitter Primary Basin COD:  72.000kgday
—- bax P Clarifier Second 183 WA
- Y, c18 Clarifiar
Screen Fac,!.lia?we
w | Owidation
- ponds
Flaw:| 720 Uiz Flaw: 230 /s s F1
COD:| N kyiday EISTJ': ﬂit‘,d“ COD: N/ k'day TSE:
TES: | N kolday TS5: | WA kgiday TSS: | N/ kglday
m
3¢
]
#
= -
s Flow Flow Facultative
_J_... Splitter r. Splitter .,_ Onadation
= c19 > ca ponds
% F2
=3
-}————  ToDisposal
I ST I h_
Facultative Maturation
» | Orxidation Ponds
L ponds M2 >
F3 Spray wrigation
{Raine lirigation)
-
" 52
of
. Fiow:  150miday Flow: | 18miday k]
- To Disposal e — 2
TES: S00kg'day TS5: 7, 150kg/day TSS: | 12 500kmiday g
Outfall pump
Balt
Thickener

Flow:  B0miday
TS | 3.600kgiday

Sludge Transported by truck
to Sludge holding tanks.

Figure 8-3: Schematic of Bell Island WWTP

Florw:

T35:

160 ida

7.7 00kgiday I
I

Flow: | 1,250m Uis
Flow: | 25,000 mriday

To Rabbit Island

-

Storage Tanks

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034
Rev 2

1080325921-753
Page 55 of 108



N RSBU | Nelson Regional
Sewerage Business Unit

8.2 Wastewater treatment plant headworks

The treatment plant consists of an inlet equipped with two grit removal milliscreens. The inlet has
capacity to accept up to 1,508 L/s, however the screens have no redundancy at peak flow and the
grit chamber only has a capacity of 800 L/s. Flows greater than this are bypassed directly to
Facultative Oxidation Pond F1. This can result in excess oxygen demand in the pond and serious
odour and treatment issues.

The preferred future state is to increase the capacity at the inlet to have redundancy for peak wet
weather flows. Works include revision of the screening technology with an additional screen added
to achieve N+1 capacity. This will protect downstream infrastructure from unscreened flows, provide
redundancy during peak wet weather flow, and increase maintainability at the inlet.

Additionally, the bypass configuration should be changed to distribute flow between all three
facultative oxidation ponds to reduce the possibility of odour issues and increase the resilience of
the ponds (2031/32). This upgrade is likely to consist of a new pump chamber and pressure
discharge line connected to all three facultative ponds.

8.3 Effluent treatment

After passing through the primary clarifier, flows can be:

e Directed through the aeration sludge basin and secondary clarifier to the oxidation ponds.
e Passed directly to the oxidation ponds.
o Spilt between the aeration basin and the oxidation ponds.

The hydraulic capacity of these units is given in the table below, Table 8-1:

Table 8-1 Existing hydraulic capacity (as per Bell Island WWTP Capacity Assessment Report 2014)

Primary Clarifier 530
Aeration Basin 225
Secondary Clarifier 225

The current diurnal peak dry weather flows exceed the secondary treatment capacity listed above
and result in wastewater flow being discharged directly to the ponds every day. The consequence of
this is that plant performance is at risk and the ponds are at risk of creating odour issues and may
exceed our consent conditions.

The preferred option to deal with these issues is to install a complete second treatment stream
utilising Membrane BioReactors (MBR). This would increase the capacity to accommodate current
and future diurnal flows and increase maintainability as flows could be diverted through the two
secondary treatment streams without being bypassed to the oxidation ponds.

Added advantages of the addition of an MBR secondary treatment stream include treatment
efficiency, flexibility and maintainability, along with the MBR output being able to be utilised as
reuse water for conveyance offsite.

Design and construction of this upgrade is programmed starting from 2024/25.

The capacity of the WWTP is largely governed by the pond system, which comprises of three ten
hectare facultative oxidation ponds (FOP) in parallel and two ten hectare maturation ponds in series.
The typical retention time for wastewater through these ponds is greater than 30 days. The WWTP
has traditionally been operated to meet the target biochemical oxygen demand (BOD) loading rate

Nelson Regional Sewerage Business Unit Activity Management Plan 2024 -2034
Rev 2

1080325921-753

Page 56 of 108



N RSBU | Nelson Regional
Sewerage Business Unit

for the FOPs. This rate varies through the year, with lower rates in winter months. The FOPs have no
spare capacity during the winter months but have additional organic load capacity during other
times of the year. The current consent conditions for the quality of treated wastewater discharged
to the Waimea Inlet are provided in RM171238. These consent conditions have the effect of
reducing the capacity of the ponds.

Options to ensure that we have capacity in the ponds throughout the year to meet these conditions
include:

e Ongoing, more frequent desludging of the ponds.

e Renewal of pond mixers.

e |nstallation of electrically powered recirculation and seeding pumps.

e Improve scum removal.

e Improve flow distribution system.

e Increase capacity to allow distribution of storm flows to all three ponds.

e Investigation of suspended solids removal options, including small onsite trials of different
options.

8.4 Effluent disposal

8.4.1 To Waimea Inlet

Treated wastewater is discharged to the Waimea Inlet on the first three hours of an outgoing tide.
The outfall system consists of a 1200 mm diameter concrete pipeline (498 m long) with two HDPE
diffuser strings (119 m long and 95 m long) and outlet riser pipes (100 mm diameter) spaced 1.7 m
apart along the diffuser. This pipeline is attached to a tidal storage basin at the WWTP. As per the
resource consent (RM171238) the annual average daily discharge of treated wastewater to the inlet
shall not exceed 20,000 m3/day, while the maximum volume of treated wastewater discharged to
the Inlet over any 24-hour period shall not exceed 25,000 m3. Figure 8-4 displays the average inflow